MODEL DD-551 DISK HARROW
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PARTS LIST
Ref. No. Part. No.
1 B-5925
*4 D-121
5 D-122P-01
6 D-126-10
7 D-128P
8 45M2525P
9 D-144pP
10 D-282-10
11 D-283-10
12 D-181A
13 D-281-10
14 10M1620P
15 1M1624P
17 10M1216P
18 B-1677P

19 30M1200P
20  30M1600P
21 30M2400P
22 31M2400P
23 40M1200P
24  40M1600P
25  45M1313P
28 D-279

L-1521-BH -1

Description

Logo Decal

Bearing Tube (Unplated)
Disk Spacer (Plated)
Disk Blade, 11"

Grease Fitting, 5/16"

Flat Washer, 3/4"

Hex Bolt (Gang), 3/4" x 16"
Hitch Bar

Adaptor Coupler

Disk Hanger

Tray

Carriage Bolt, 1/2" x 1 1/4"
Hex Head Bolt, 1/2" x 1 1/2"

Carriage Bolt, 3/8" x 1"
Hex Lock Nut, 1/2”
Hex Nut, 3/8"

Hex Nut, 1/2"

Hex Nut, 3/4"

Hex Jam Nut, 3/4"
Lock Washer, 3/8"
Lock Washer, 1/2"

Flat Washer, 3/8"

Disk Bearing
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TO ORDER PARTS:

BRINLY-HARDY COMPANY
P.0.BOX 18
JEFFERSONVILLE, IN
47131-0018

(877) 728-8224



